STONE KERB CLAMP

(ASKC200)
Assembly Diagram

PARTS LIST
No.| Code Part Number Qty.
1 | ASKC200 - 01 | Shackle 01
2 | ASKC200 - 02 | Chain @6 x 630 01
3 | ASKC200 - 03 | Bolt M8 x 30 02
4 | ASKC200 - 04 | Hook 108 01
5 | ASKC200 - 05| Nut M8 02
6 | ASKC200 - 06 | Shaft @16 x 124 03
7 | ASKC200 - 07 | Washer M12 07
8 | ASKC200 - 08 | Nut M12 07
9 | ASKC200 - 09 | Handle Bar 100 01
10 | ASKC200 - 10| Jaw Inside 01
11 | ASKC200 - 11 | Grip Cheek 108 01
12 | ASKC200 - 12 | Spring 04
13 | ASKC200 - 13 | Jaw Outside 01
14 | ASKC200 - 14 | Shaft @16 x 140 04
15 | ASKC200 - 15 | Pipe @27 x 3 x 100 | 01
16 | ASKC200 - 16 | Bolt M8 x 50 01
17 | ASKC200 - 17 | Lock 01
18 | ASKC200 - 18 | Washer M8 01
19 | ASKC200 - 19 | Nut M8 01
20 | ASKC200 - 20 | Hook 124 01
21 | ASKC200 - 21 | Handle Bar 124 01
22 | ASKC200 - 22 | Pin @6 x 533 02
23 | ASKC200 - 18 | Handle Lock M6 02
24 | ASKC200 - 19 | Spring @1.5 x 52 02
25 | ASKC200 - 20 | Bushing @6 02
26 | ASKC200 - 21 | Rubber cover 01
27 | ASKC200 - 22 | Grip Cheek 124 01




	Sheets and Views
	Model


